belarus tractor parts usa canada australia uk international

 

BELARUS TRACTOR PARTS

home       parts        contacts       payment       shipping       store       parts catalog online 
                  enter part number or name

______________________________________________________________

Clutch

28  washer 10.01.019 

6    washer  8Т 

7   bolt М8-6gх16.88.35.019 

29  bolt М10-6gх20.88.35.019 

33  bolt М10-6gх25.88.35.019 

9   70-1108163 bracket right

10  70-1108162 bracket left

       70-1600010 clutch housing

1    70-1601015  clutch housing

2   d01-015 stud 

3   50-1601022 cap

4   stud 

5   50-1601345 gasket

8   50-1601344-A cover

11 50-1601348 cover

12  washer 10 ОТ 

13 bolt М10-6gх18.88.35

14 washer 16 ОТ

15 bolt M16-6gх50.88.35

16 bolt M14-6gх60.88.35.019 

17 washer 14 ОТ 65Г 06 

18 cork 11/4"

19 50-3503064 bushing

20 50-1601215 shaft

21 80-1601219-B lever

22 key 6х11 

23 bolt M12-6gх30.88.019 

24 washer 12 ОТ 65Г.06 

25 ring 

26 36-1601016 housing

27 80-1601099 plate

30 ring 020-025-30-1

31 70-1601140 shaft

32 50-1601315 cover

34 70-1601314 gasket

35 50-1601341 cover

36 50-1601352 stud

38

washer 8.01.019

 

10

bolt M10-6gх30.88.35.019

 

42

bolt M10-6gх25.88.35.019

 

37

splint 3,2х18-001

 
 

70-1601120

Disc assembly

 

70-1601130

Clutch disc assembly

 

70-1601090

Discs assembly

 

70-1601060

Bracket assembly

 

70-1601180

Bracket and bearing assembly

1

210

bearing

2

50-1601319

washer

3

2-50x70-1

seal

4

110x115x30-1-4

ring

5

50-1601172-A

Bracket

6

1.1.C6

oiler

7

50-1601203

fork

8

50-1601218

key

9

10OT

washer

11

50-1601185

coupling

12

986714

bearing

13

50-1601072

sleeve

14

M12x1,25

nut

15

12OT

washer

16

77.55.121-1

spring

17

70-1601074

bushing

18

77.55.230

spring

19

70-1601092

washer

20

70-1601093

disc

21

70-1601133

disc

22

70-1601138

Friction liner

23

50-1601043-K

disc

24

4x6 ON

rivet

25

70-1601161

plate

26

70-1601071

damper

27

50-1601326-K

pin

28

50-1601142-K

hub

29

50-1601044-V

plate

30

50-1601046-K

disc

31

2-4х6-620

rivet

32

6х10.01.019

rivet

33

8х22.01.019

rivet

34

70-1601125

disc

35

70-1601123

stud

36

70-1601094

lever

39

50-1601083-Б

spring

40

8х65

pin

41

50-1601098

screw

43

70-1601051

hub

44

70-1601091

demper

45

70-1601053

bushing

46

70-1601062

washer

47

6х30.01.019

rivet

16

Washer 8T

 

15

Bolt M8-6gх16.88.35.019

 

23

bolt M10-6gх30.88.35.019

 

17

Bolt M12-6gх35.88.35.019

 

22

305

bearing

21

210

bearing

24

10 OT

Washer

18

12 OT

Washer

1

942/40

bearing

2

70-1601021-B

shaft

3

70-1601076

ring

4

70-1601081

coupling

5

2V50

ring

6

70-1601086-B

gear

7

70-1601083

washer

8

2v90

ring

9

70-1601088-B

gear

10

70-1601082

washer

11

KSP-72

ring

12

50-1601038

washer

13

50-1601091

gasket

14

50-1601089

cover

19

6-50306k

bearing

20

943/30

bearing

25

10х6.01.019

washer

26

025-030-30-1-4

ring

27

50-1601336

bushing

28

70-1601333

ring

29

2v62

ring

30

70-1601331

gear

31

70-1601335

axis

32

M12-6dх25.58.35.019

screw

5

M10-6dх25.88.35.019

bolt

8

210

bearing

1

70-1601026

shaft

2

50-1601321

ring

3

50-1601027

washer

4

70-1601028

bracket

6

10OT

washer

7

307

bearing

9

2v55

ring

10

2v100

ring

11

211

bearing

12

70-1721022

cover

13

70-1721023

washer

14

70-1721031

gear

15

70-1721113-A

shaft

16

4х34,8

roller

17

70-1721045

coupler

12

12.01.019

washer

18

M10-6dх20.88.35.019

bolt

9

M12-6dх45.88.35.019

bolt

5

3,2х18-001

splint

7

M12х1,25.6N.6.019

nut

19

10 OT 65G 06

washer

 

50-1602130

Bracket assembly

 

70-1602015

Pedal assembly

 

50-1602110

Rod assembly

 

70-1602010

 

1

70-1602020

pedal

2

50-3406037

washer

3

5х36-001

splint

4

12х32.019

pin

6

50-3502203

fork

8

50-1602112

rod

10

12 OT 65G 06

washer

11

50-1602034-B

bracket

13

50-1602033

bolt

14

50-1602029

washer

15

50-1602032

spring

16

50-1602027

stop

17

70-1602120

flange

20

M12-6dх30.88.35.019

bolt

21

70-1602040

rod

1

M12-6dх35.88.35.019

bolt

9

M12-6dх30.88.35.019

bolt

4

3,2х18.001

splint

3

80-1601219-B

lever

2

12 ОТ

washer

13

70-1602015

Pedal assembly

6

50-3502203

fork

15

50-1602029

washer

16

Продолжение »

Magazines.com, Inc.
CheapOair Brand Logo

___________________________________________________________________________________________________________________________

   © 2012 belaruspart.com                                                                                    home       parts        contacts       payment       shipping       store       parts catalog online